- NEEW

w-" 0y, J&ATESTING

221100141808 *{TJ ilj\[u j:&

TEST REPORT

WS HC220222-1
REPORT NO.

FE S 2 FR 7K

SAMPLE DISCRIPTION

ZFERAL Tt A RAAE AR A A

CLIENT
g oK VA Tt Z R AR AR E]
INSPECTED COMPANY
A 28 ) ZIERI
TEST CATEGORY

Hﬁflnfﬁiﬂﬂﬁﬁﬂﬂ EH Zhejiang J&A Testing Technology Co., Ltd.

Mkl AT B dTRIL e ERg 1335 5 D #: 2 1=, 310053

Add.: 2M Floor, Bur;dmg D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

fi Website: www.jatests.com & Email: service@jatests.com 1% Tel: 0571-56031800




RS

J\SZ i

J&ATESTING

Test Report
MEHS (Report No.): HC220222-1 17, L3 7 (Pagelof3)
¥t :
® ,ﬁ'& R &5 TFRAECHIRL S - BT & K Iké 5% 158 5
Client Address
. S = A iz =AM A A PR E) %.#ﬂhﬁ . AT % K d 58 158 %
Sampling Organization Sampling Location
X B B B3
Sitipling Didte 2022.1.24 M 2022.1.24 - 2022.2.17
FaaR . RAA5H .
Sample Description o Test Category ek
il EH, BF4, pH, 28 41E ¥ (BODs) , A%
Test Item
Ra K E o 3 i
Test Method AREHE
— GB/T 31962-2015 {5 KAk NI4T K KR 47 )
e ﬁ_ﬁm&_ ) GB 8978-1996 (i3 K 45 & HE 54T )
valuation Criterion | p 1009 5008 (4 i 13 8 432 4 75 & 42 44772 )
RIUEE S & A
Test Result St
/
R ®R
Test Conclusion i
/0 E A
£ KNG »
#E EL - w{ 18
Date A@&ovaify %
SR A
Remark
HBA HHA 7%7 L BHA 1 -?rf‘?-
Approved by Verified by Edited by d”

Hﬁ".[hﬁiﬁlﬂﬂﬂﬁﬁﬁ NSl Zhejiang J&A Testing TL chnology Co., Ltd.
it HIRER t 1335 % D ¥ 2 |2, 310053

Add 2' 4 Floor, Bur.’qu D, No 133'3 Bin'an Rd., Bm,rmng District, Hangzhou,China, 3?0053

[hl: Website: www.jatests.com i1 Email: service@jatests.com

7 Tel: 0571-56031800




WEME (Report No.): HC220222-1

RS

Test Report

TS i

J&ATESTING

27, 337 (Page2of3)

& 1 A2 B B AW F ok
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BB KA BAGRE BB S L AKE GB/T 11893-1989
5 KR BiFhesmx 8% GB/T 11901-1989
A S KA A KBB4 £ AKE GB/T 7467-1987
pH KA pHE&M . €& HI 1147-2020
W, 3 KR &R AR E HHFAELE HI 1182-2021
E K KA EXBHEFGRZE %F K8FE H)347.2-2018
2 HAEATAE (BODs) | KB &8 AWE A E(BODs)# M E #H#F HigsE HI 505-2009
£ KA R RGMZ A EKAM 2 A AL E HI 535-2009
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k)2 BAKERLER
KA B4z &K S MO
KA B B 2022.1.24
H oo th 5 HC22022200101 | HC22022200102 | HC22022200103
A 8 R #43 FRA ERIEFS 3
¥ B 0.01 mg/L 8 0.46 0.49 0.41
EFH 4.00 mg/L 400 20.0 25.0 22.0
AR/ 0.004 mg/L 0.05 ND ND ND
pH / / 6-9 7.4 15 7.6
& 2 15 64 9 g * : 9
£ K 2 3 MPN/L | 10000 <3 <3 = <3
28 (i(f)t[)s‘?:‘)ii 0.5 mg/L 300 9.6 132 ¥ 12.0
L A* 0.025 mg/L 45 1.00 0.964 1.06
ER GANH) * 0.05 mg/L 70 1.98 by 2.50
itk 0.06 mg/L 100 ND ND ND
%l & 0.06 mg/L 20 ND ND ND
Fxs 0.00004 mg/L 0.001 4.4x10" 3.0%10% 1.8x10
B px 0.00005 mg/L 0.01 2.3x10 4.3-10* ND
B faxx 0.00011 mg/L 0.1 7.68%10° 8.23x107 2.14x1073
L2 A 0.00009 mg/L 0.1 3.610 5.2x10 ND
Boapx* 0.00012 mg/L 0.1 1.40>10°3 2.34x107 ND
HEFEFTAE 4 mg/L 500 51 65 57

&iE: IND & T4,

QARBRAG A BT E AN HEFTFTIEL L, TRIEEKIRIE GB 8978-1996 (5 K 45 A HE#iT
) & 4 Aok, PR B RR{EE KRR GB/T 31962-2015 (i KHE AR T Kid K B irok) &
1A 4, **71 B FR1A2 £ 1R IE GB 16889-2008 (4 iF1238 411255 fi=4lirk) .
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